é Convention Center Calicut (Pvt) Ltd.

LAF26A, PO Manksu,
Calicuk - &73 037
uwrered Bulumec in

OIS USR] 20F E OIS

Dated 28.08.2024
To,

The Director

Ministry of Environment & Forests,
Regional Office (Southern Zone)
Kendriya Sadan IVth Floor

E&F Wings, 17" Main Road
Koramangala || Block,

Banglore - 560 034

Tel. 08B0 256 35909

Dear Sir,

Sub: - Lulu Calicut Project. Proposed Commercial Building by Mis Lulu
Convention Centre Calicut Pvt. Ltd.- Submission of Environment Monitoring
Report for the period from October 2023 to March 2024

Ref: - Environmental ldentification No EC22A038KL176010 File No. 21-110/2024-
IA-Ill dated 24.01.2022 from Ministry of Environment, Forest and Climate Cha nge
[...]
approved and passed by the technical conguliant authonzed. by chent.

The interim certificate issued. by Architest based on the R A Bils may be certified subject fo
the deductions of ratention amount as per clause 87 4 and other recoveries as per Contract
MO ADVANCE TOWARDS MATERIAL SHALL BE PAID

it will ba the sole responsibility of the Contractor to store safely without damage, delenoration
and loss then such matensls are brought to site and kept in his custody.

The amount which maybe retained by the Employer by viftue of this clause shall be the
percentage of cenified value refained and up to the amount there named in Limil of Retention
Fund, provided that where the limit named @ the appendix has been reached, the full vale of
the wark shall be cerified by the Architects.

The amounts refained by virtue of this clause and called the Retention Fund shall be dealt with
in the following manner- The fund shall be 5% from each running bill, wharein 2.5% will be
released on completion of work in 2l respects without amy interest and balance 2.5% on
successful completion of Defect Liabilty Penod of 12 months without any interest,

On such completion of the works, the Contractor shall subject to clause 80 of these conditions
be entiled to a centificate for one molety of the Fund, the other moiety being heid by the
Employer, until the issue of the Architect's Final Cenificate whereupon Lhe said moiety shall be
paid 1o the Confracior after expiry of defects Rability period.

Upon esxpiraion of the Defects Liability Perod stated in appendix or upon completion of
making good defects under clause 91 of these condition, whichever is the later, the Architects

| wf Cepan Wplhed Ergmsseeg (P Lid
Boy M. Thomas  Mihage PAGE 25 | 30




<4

Proposed Building for LuLu, Calicut GCC

B7.8

a8r.a

87.10

87.11

ghall issve & Final Cenificale of the valee of Works sxecuted by the Contracior and such final
cerificate, save in cases of fraud, dishonest or fravdulent concealment refating 1o the works of
materals or o any matier dealt with in the cerificale and save as regards all defects and
insufficiencies in the works or materials shall be conclusive evidence as 1o the sufficikency of
ihe said works and malenals
Save az an aforessd no cerificate of the Architects shall of dself be condusive evidence that
any works or matenals (o -which it relates are in accordance with the Contract
The Architect may withhiold of on account of 3 sutsequently discoversd evidence nullify The
whole or a parl of any cedificate fo such extent as may be necessary in his reasonable
opinion 1o prolec! the Owner from loss on account of;

a) Defective work not remadied.

b} A regzonable doutd that the cenl-act can. be complated for the balance (han unpaid,

¢l Damage o another Contracior or sub-Condractor.
The Architects may make any cofreclion in any previous cerlificates, which shall have been
issued by them, All inferim. Payments -shall be regarded as advances, which will. Be adjusted
im the final payment on completion,
Paymenis upon the Architecls Cerificate shall be made within the period named in the
Appendix as "Period for Honouring of Cerificales” after such Cerificates have been delivered
fo the Employer.

B88. Cleaning up during progress & Delivery of works

Al rubbish shall be removed periodacally from the site as it accumulates. All fioors, stairs, landing et
shall be cleaned down and put in a thoroughly completle, dean, sound and workmaniike state to the
satiefaction of the Architects before the work is finally handed owver, all rubbish and surplus materals
not required by the Employers having firs! been removed by the Confractors, The Centracior shall give
notice in writing to the Architects when the work 13 30 ready io.be handed over, and shall be
responsible for its maintenance until it s taken over by the Employer.

89. Certificate of Completion

The Works shall not beé considered as completed until the as-buill drawings are submitied by the
Contracior and approved by the Architects and the Architects have certified, in writing that they have
been comnpleled. their work in all respects and the Defects Liabdity Period shall commence from the
date of such certficate.

o Green Method Enginsenng (F] Lid

Roy M. Thomas i Bidder's Signature with Seal

PAGE 28 | 30




Proposed Building for Lulu, Calicut GCC

80. Defects after Completion

Ary defects or malfunctioning of the MEP system which may appear within the defects liabiity period,
after the completion of the works, arising in the opinion of the Architects from materials or workmanship
not in accordance -with the contract, shall upon the directions in writing of the Architects and within
such reasonable time as shall be specified therein be amended and made good by the Contractor st his
own cost unless the Architects/PMC shall decide that he ocught to be paid for such amending and
making good, and in case of default, the Employer may employ and pay other persons and amend and
make good, Such defects or ather faults, and all expenses, damages . and loss consequent (hereupon
of Incidental thereto shall be made good and bome by the Contractor and such damage, loss and
expenses shall be recoverable from him by the Employer or may be deducted by the Employer upon
e Architect’s Certificate In writing from any monies due or that may become due to the Contractor, or
e Employer may in fieu of such amending and making good by the Confracior deduct from any
monies the event of the amount retained under clause 87.6 and B7.7 and the Appendix herein being
InsuMicient recover the balance from the Contrachor, together with any expenses the Employer may
have incurred n connection therewith, The Contractor shall remain liable under the provisions of this
clause notwithstanding the signing by the Architects of any cerificate or the passing of any accounts.
81. Dispute and Arbitration

Subject to the above, all dispules and differences of any kind whatever arising out of or connection with
or touching with the Contract of the camying out of the works whether during the progress of the works
of after their completion and whelher before or after the determination, abandonment or breach of the
contract. shall be referred 1o and setled by the Architects wha shall state their decision in wriling. Such
decigion may be in the form of a final cartfficate or otherwise. The decision of the Architects with
respect to any of the excepled matters shall be final and with’ Lit appeal as stated in the preceding
clauses. If either the Employer of the Cortractor be dissatisfied with the decigsion of the Architects on
any matler, question or dispute of any kind (Except any of the expected matters) or as to the
withholding by the Architects of any certificate to which the Contractor may claim 1o be enfities, then
and in any such case either party (the Emplayer or the Contractor) may within twenty-eight days after
recefing natice of such decision give a written notice to the ofher party through the Architects requiring
that such “matters in dispuie or difference of which such written notice has been given and no other
shailt-eu-rdnmmmedmmmmmwrmmmaumhmmhumm
by the Employer. The decision/ Award of the Arbitrator shal be final and binding on both the parties.

of Green Wialihed Enginasnng (F Lid

[prrian——F= Bidder's Signature with Seal

Roy M. Thomas  Mahager PAGE 30 | 20




Jﬂﬁ]ﬂ.l

5TP PHOTDS




SCHOOL OF ENVIRONMENTAL STUDIES

COCHIN UNIVERSITY OF SCIENCE AND TECHNOLOGY
Cochin University P. 0., Kochi - 682 022, Kerala, India

ANAND M., ws: mphil. Pho

Azznciate Professor

To 30.01.2024

Luly Group. Intermatianal

Lulu Corparate office Edapally
Kochi

Sub: Design evaluation of sewage treatment plant [STP) 200CMD capacity at Lulu

Lonvantion Centre, Calleyt, Karala.

Ref No. GME/CUSAT/CL/10204/24 dated 30/01/2024

Sir/nadarm,

On verification of the detailed design of the sewage treatment plant (STR) of 200CMD
capacity proposed for Lulu Conventicn Centre, Calicut, Kerala submitted by M/s Green
Method Engineering (PFjLtd.. Kochi, was found adequate and satisfactory as per the design
criteria for STP of Kerala State Pollution Control Board.

Mob; 9447254821, Room: 0484-2862552, Inter: 2552, Off: D484-2577311, 2862551, Res: 0484-3573842
Email: anandmrajmandir @ gmall.com, anandm @ cusat.ac.in,

&7



" GREEN METHOD
é&GME ENGINEERING (P)LTD

_ PROJECT REPORT FOR SEWAGE
200

TREATMENT PLANT AT LULU
CONVENTION CENTRE CALICUT




CONTENTS
PR PN TIIRS oo T A s e

Flow Chamssperistics oo i aia e s e SO P T T 1

] T e e TR L U e Tt e e Wy el
Efflugnt Parameters ............. Al i LR T T (Tt b s 1
PROCESS BESCRIPTION. ..o erri e o S Ny R—— 7

I, Primary Treatment

SRETRNRTRINTRE 11 st ot o b Y e B e s s et Y
T ] I e s T S L e b el .
Prirnary SEEHNE TAK ..o et b S e e U L 2

E']Uiﬂﬁ“'.‘“‘l EET LR D0 0 bl il B D8 00 i 08 Dt g i e w0 0 0 R S 0 S § B A e A H 2 i g = r ey :

I, Secondary Treatment . e e B T T

hoving Bed Bio Reactor (MBBR]....cooo

R I e e o e e e s 4

Secondary Clanfer ... R b e e e o 4
WL Tertiary Treatment [Filtration and DEIIRCHON] ... ..o i it semssemtsssmsis— e A
T T T s s v R i s sl s sy e o e M
Ackiyatod CHrban PRBEC. i rerasir e s se st liss oesicssmimncs Ry R T A L | P 5

e .
Uhrafistratian.... R e N S S -5
REperse DEakl . .. B R . . A Sl o SR i 5

W Shtlge Handing.. AN o s, e R 6
PROCESS FLOW ONAGRAM.......coce s A 7
ORI il o A B e B s B
DETAILS OF MECHANICAL EQUIMENT ..

- a1 P i A ot L b e

59



®GME

DESIGN PARAMETERS

Flow Characteristics
S No. Parameter Unit Value |
1. o Volume I'n’.-'da.'_l,r.‘ 200
| 2 | Hours of pumping operation ) | howirs 20 ol

Influent Parameters

5.No. Parameter Limit Value
1 i pH - 55-3
2 BOD ma/l <600
& con ma/l <1000
4. Suspended Solids (SS) | man <250
3 Ol & Grease® | mgn 0
6. TKN mia/fl 40
2 AN miﬁ 30
Effluent Parameters
5-Mo, Parameter Unit Value
=1 2 O : 55.9
2. BOD - mag/l <3
5 oD mg/! <50 1
4 Suspended Solids (55) | ma <10 B
5. Oil & Grease g/ <1
&, TEN mg/ <10
7 AN ma/! <5




®GME

PROCESS DESCRIPTION

|, Primary Treatment

Screening

The sewage & sullage is passed via a screen chamber, The process enables removal
of coarse particles from the siream that may clog pipes and cause operational
disruptions in downstream unit processes. The screened sewage is then directed o

the equalisation tank

Grit and Qil Separation

The screened sullage approaches the Grit and Oil Trap. In this chamber a series of
baffles are provided which enable the settlement of grit panicles at the bottom and
the separation of the oil in the stream at the top. The final cil and grit free stream is
directed to the Primary Settling Tank.

Frimary Settling Tank
The primary settling tank recaives the waste water which i frae of ail and grit, Due to
the laminar flow of the water, the remaining heavier solids settle at the bottom and

are drained into the Sludge Digester. Online chemical desing is done for pH
neutralization. The pre-treated water is then directed into the Equalisation Tank.

Equalisation

An equalisation tank is provided for receiving the pre-treated waste water. The
equalization tank will have the capacity to cope with peak flow conditions. The waste
water from the equalization tank is then pumped to an anaerobic reactor at a

uniform rate. Two pumps are provided with one an duty and the other for stancby.

&




il SE-::::-ndary Treatment

Anaerobic System

A high rate anaerobic reactor is provided by which the organic matter (80D in the
wastewater is biologically degraded by micro-organisms in the absence of air. The
anaerchbic reactor is provided with a media 1o provide a surface for the anaerabic
bio-film to attach and grow. Around 30-40% reduction of BOD and COD is achieved
in this anaerobic system. Thi reduces the load on the aerohic system, reducing

electrical costs, The effluent from the anaerobic reactor flows into the Anoxic system

Anoxic Systern

A de-nitrification tank is provided for de-nitrification process for the removal of
Nitrogen by conwerting nitrates with the help of denitrifying bacteria. An intemal
recirculation leop from the Aeration tank is provided to supply the nitrates. The
influent waste water with organic load is mixed with the re circulation from the

aeration tank with sufficient reaction tank for de-nitrification to occur, Anoxie
condition is mairtained n the tank. Qverflow fram the tank is fed to the MBBR.

Aerobic System

Moving Bed Bio Reactor (MBEBR)

The Maving Bed Bio Reactor consists of two aeration tanks in series which are
located adjacent to each other. Each tank will be provided with an aeration grid al
the bottom, which & made of anticorrosive material and covers the entire area of the
tank. The Aaration tank is filled with a specific valume of the bio-media, which are
made of a plastic compound with a specific gravity just below that of water, so that
they remain in suspension,

The inlet to the aeration tank is at the top with the waste water falling freely into the
MBBR tank. The outlet is located on the opposite side, which has a perforated screen
maounted on it, 1o prevent the bio-media from flowing out of the MBBER tank. Bath
compariments are connected o each other by openings, which have orated

soreens at both ends.
3

!

T,

i,




“GME

Micro-organisms grow on the surface of the plastic madia, feed on the arganic
centent of the waste water, and after 2 complete growth cycdle, detached from the
surface of the medium. The detached cefls form a semisolid mass calied bio-sludge.
Treated water from the secand MBBR along with the bio-sludge flows into a
Flocculation Tank.

Asration Grid

The Aeration System consists of 2 air blowers. One blower shall be on duty and the

other on standby. The blowers will be used for the aeration inside the MBBR.

Flocculation Tank

A mild dose of coagulants and flocculants is dosed into the flocculation tank, The
addition of these chemicals will ald in the formation of large flocs consisting of the
bio-sludge flowing in from the MBBR. This step also helps in de-emulsifying the
emulsified oil present in the waste water and settling the tame along with the sludge.

secandary Clanfier

The waste water from the flocculation tank along with biologically stabilized solids
and chemically precipitated sludge will flaw by gravity to the secondary Clarifier. The
separation of solids from waste water is achieved by laminar fiow developed insice
the settling tank. Due to this, heavier solids settle down, whereas the clear water
rises up and fiows out into the filter feed tank. The sludge settiing at the bottom of
the clarifier is pumped to the sludge digester

. Tertiary Treatment (Filtration and Disinfection)

Pressure Sand Filter
The treated effluent overflow from the secondary settling tank is directed to a filter
feed tank. From here it is pumped through a pressure sand filter. The media in the

B (ama w0
mmﬁ



6

filter contains fine grain sand that serves to rap any small particles thal might have

escaped removal in the settiing tank,

Activated Carbon Filter

From the pressure sand filter the effluent passes theough an activated carbon filter,
The media in the filter contains granular activated carbon that serves lo remove

chemical compounds in the effluert by adserption. Colour causing and odour
farming compounds are removed in this stage,

Disinfection
The filter feed tank receves a pre-calculated dose of acdative disinfectant chemicals

to destroy micro-organisms in the efluent stream. The dosed water remains in the
tank for a designed amount of time for effective disinfectson.

Liltratiltration

The fitered water is passed through an ultrafiltration membrane unit (o make it
suitable for reuse

Reverse osmosis

Reverse Osmaosis system is provided to reduce the total dissolved solids in the
reated water and to make it suitable for reuse. During Reverse Osmosis (R.O)
process, pressure is continuougly applied to the feed stream by a high-pressure
pump, Feed stream gets divided into 2 "permeate’ stream-low in dissolved salt and
brine (or reject] stream very high in dissolved salts content. Dissolved salts rejected
by the membrane areé continuously flushed from the system viz. brine stream. A flow
control valve on the brine stream conltrols the percentage of feed water that is

converted into permeates.

The micron-filtered water will be pumped by means of high-pressure pumnps through
the membrane assembly, where under high pressure process of reverss

takes place and dissolved impurities are reduced.



@GM E
FEIR A HRETS PLANET

The RO Plant will be a skid mounted automatic type system with oplional manual
override. The plant will have necessary instrumentation like flow indictors, high and

low pressure switches, pressure indicators etc.

V. Sludge Handling

The sludge from Lhe settling tank 5 pumped to a sludge digester. Anaerchic
digestion is involved in the unit, generating biogas. Proper pH, alkalinity and
anaerabic condition enhance the production of biegas and sludge digestion,

m;m "

LI T

&5



HGME

PROCESS FLOW DIAGRAM

SEWAGE  suULLAGE

. 1
SCREEM CHAMBER | SCREEN & OIL SEPARATOR

| SR

-

e —

| PRIMARY SETTUNG TANK

I I,"' Chamijcal - "-.I
ECIUALIZATION TANK \,  Dosing '
AMAERDBRNC REACTOR
ANOXIC REACTOR
T_ i
o AEROBIC REACTOR
Dioing O ;I

FLOCCULATHON TANK

SECONDARY CLARIFIER

Dosing = 9

i FILTER FEED TANK

v

PRESSLRE SAND FILTER

et

ACTIVATED CARBOM FILTER

.

uF T’“"" SLUDGE DIGSTER

RO SYSTEM

PERMEATE TANE




TANEK SIZES.
S.No. | Item Qry. | Size MoC
1. | Screen Chamberfor |1 | Average Flow rate- B33 mihr | RCC
L Sewage : 278m3/hr [1/3" average
0.80m x 2.00m x flew)
L Peak factor - 3
Peak flow : 833 mishe
Apgroach velocity | <0.6m/s
Angle of inclination : 45"
2 |Sereen Chamberfor |1 | Sullage: 5.55 mazhr { 2/3° REC
sullage average flow)
0.80m x 2.00m x Peak factor: 3
i Peak flaw - 16.66 m3ftn
Approach velacity | <0.6m/s
Angle of inclination ; 45°
3 |Gt cum 08 1 | Average Flow : 5.55m3/hr REC
Sepanior Peak factor : 3
LM A8y Paak Flow : 16.66m3/hr
150m + 0.30m FB
Retention time required : 15-20
man
Volume of grit cum oil separator
. provided : B.2Bm3
Retention time provided : 29.8min
Hence the size provided is
1.4:%"‘ - i s
oy oA ;,'L.T;.; Settling Tank | 1 | Average Flow : 5.55m3/hr RCC
8

4T




HGME

| 300m x 3.00m x
2.20m SWD x 1.60m
CWD + 0.40m FB

Pealk I';u:mr: 3
Peak Flow : 16.66m3/hr

Loading rate provided { al peak)
1.85m3Mmr/m2

Retention time provided {at peak)
213 hr

Hence the size provided (s
adequate

5 | Equalization Tank 1
1000w x B.00m *
300m+ (.60m FB

Waste water generated per day
200m3 /day

Menirmuem Retention time : Bhr

average flow
Volume provide : 240m3 +F 8
Retention time provided : 24 hr

Hence the size provided is
adequate

RCC

. | Anaercbic Tenk 2

2.70m x 3.60m x
A 80m

Inlet BOD load ; 120kg,/day

BOD reduction considerad in
anaerocbic system : 40%

BOD loading rate per m2 of
media : 1.00kg/m3

Anaerobic media required : 48m3
Media provided ' 52 m3

Tank volume 1 40times the media
volume

Tank volume provided =3%_ g2, Py

times

MSEF

(?



Ficky oy

#HGME

Anoxec Tank

2.70m x 3.60m x
3 B0m

Herce the tank volume s
adequate

Aeration Tank

.00 » 3.00m x
3.00m + 0.50m FB

| Flow rate considering 20hr
| pumping ; 10 m3/hr

| Retention time required : 2.5-3 he
Tank volume provided : 32m3
Retention provided ; 3.20hr

Hence the tank valume is
adequate

M5EP

B0 inlet after anaerobic & de-
nitrfication process : ¥2kg/day

BOD lnading rate per m3 of
media - 450kg/m3

MBER media required ; 16m3
MEBER media provided 22 m3

Tank velume required : with 40-
45% media filling

Tark volume required ;| 55-48m3
Tark volume provided : 54.00 m3

Hence the volume provided s

adequate

MSEP

Flaceulation Tank

1.50m % 1.50m «

;a::.l"'"‘" 1#0m:+ 0.30m F.B

L ]

10

Retention time required: 10min

Volume provided : 2.7m3
Retention time provided - 16min
Hence the provided size is
adequate

MSEP

&9




HGME

10

Loading rate required -

MSEP

Sludge digester

11

sl enerated per day :
udge g PR

Secondary Clarifier | 1
4.00m dia x 3.00m ht 1m3/hr/m2
Loading rate provided -
.Bm3 hrfm2
Retention time reéquired : 2-3hrs
Retention time provided ; 3.8hre’
Hange the tank volume is
adequate
11.| Filter Feed Tank 1 i Retention bime requared ; Thr ;;EIEE_
1.80m x 2.50m x Yolume provided © 10.8m3
2.40m ¢ 010mF.8 Retention time provided:1.08hr
Hence the tank volume is
adequate
12.| UF Feed Tank 1 | Velume provided ; 10.8m3 MSEP
1.80m x 250m x Retention time provided: 1.08hr
240m + 0.106n F.3 Hence the tark valume is
adequate |
n‘ll RO Feed Tank 1 Vaolume provided ; 18.31m3 MEEP |
3.30m x 1.50m x Retention time provided:1 B3hr
380m Hence the tank volume is
adequate
14.| RO Permeate tank 1 Vaolume Provided : 22 m3
3.30m x 1.80m x Retention time provided : 3.7hr
R Hence the tank volume is
adequate
15. 1

=



$»GME

B.00m dia x 5m ht -1 DBkg/day

1% Slurry generated : 108001/ day
HET : 10 days
SRT : 25 days
Volume required © 110m3
Volume provided - 125m3
Hence the tank volume is
adequate

‘t-'j,’:,"""'“ -

e PR
12

T/




@GMEW
FORAGEITR PRANET

DETAILS OF MECHANICAL EQUIPMENT

SNo. Item Specification Quantity

1. |CoarseScreen MOC  : $S304 2 Na's

2 Waste Water Transfer Capacity © 10 m*/hr N 2 No's -
Pumps Head : 5-7 MLC (1D + 15)

Type : Submersible
Make : DAB/ Egquivalent
3 |Anaoxic Recirculation | Capacity: 30 mi/hr 2 No's
pumps Head @ 10MLC (10 « 185)
Type @ Self priming

Make Hli.l‘iu!.kﬂrf Equivalent

4 | Sudge Pumps Capacity : B m/hr 2 No's
Head . 10MLC (1D + 15)
Type  © Self priming
Make - Kidoskar/ Equivalent
5 Fixed Bed Packing Type : PVC 2sets
Media Make : MM Agua
& Aaalin;n Manifold and | Make | GME 2 Sel
Sieves for Aeration Tank
7. | heration Grid for Make : GME ' 1 set
Collection tank
8 | MBBR Media MOC - PE 2 sets
Blower Capacity ; 450 m3,/hr 2 No's
Head : 0.35bar (1D + 15)

Make Everest f Equivalent

(;%:iﬂ,‘ -

...,.n.-iF-- " __*‘,.d_ﬂu" ""‘T’

13



10. Stirrer for flocculation MOC T 55 304 1 nos
tank
1. |Filter Feed pumps Capacity | 10m3/hr 2 No's
Head : 30MLC (10 + 15)
Type ! Clear waler pump
Make : Kirloskar/ Equivalent
12, .F'rc-s.s.ure Filter Sand Size 1.00m @ x 1.80 m Hi 1set
Construction - MS
Type : Vertical
Vahes : Butterfly valves
Make : GME
Filtering Media. Sand, Graded pebble
13 |Actwated Carbon Fiter |Sze  :100m @ x180 mHt | 1Set
Construction : MS
Type i Wertical
Walves : Butterfly valves
A ke i GME
Filtering Media: Activated Carbon,
Graded pebble
- -I:IH'IﬂEl Fh.ake Al wetted parts like feed well, scrapperd 1 sat
Mechanism system, rake arm et in 55 construction
Accessories include Gear Box &
mators
Walkway & bridge in MS construction
15, Dosing System Accessories  : Dosing pump with 3 Mo's
tank
Make - Milton Roy/ Equt
16. Hypachlorite Dosing Accessories  : Dosing pump with 1 Mo
,:w!_l“r._ﬁ Iﬂfstg;:r tantk
Make - Milton Roy / Eqwt.
14

72




Th

G:GME

e —

———

17. Skid mounted UF Capacity : 8 m3/hr 1 Set
SySLEm Accessories | Feed - backwash pump,
dosing system, MS ckid, PLC panel,
piping, instrumentation etc
18 Fip:irlg work wilh vﬂ-l'-l-ﬂ Make : Supreme / Zoloto 1 Lot |
in the STP area fEqut
19 |Electrification works | Make L&, Finolex et

*Hettrilication wark incledes Laying and fiong of one lot of cabiles, isokators, starlems, energy moter
conibral panel, ete. required for the shove work

13




Anngy

‘ Conventon Contar Caticut (Pwt) Lig

248358, PO, Mankewu,

Calicurf - B3 0GT

[ TETT T

i S e o e T RSV

LACLT/SOFTSCAPEDN 20,05, 2123

M Greenline Agri and Horticulture,
Mo 307 4472 O 10, First Floor,

Pecjes Mall,

Opposite Medical Trus

Pallimukku, Kochi-16

Pl:OoasERS042

Dear Sir,

Sub: - Landscaping Work-Gardening & Irrigation Works- Mis. Lulu Convention
Centre Calicut Pvi. Ltd., Mankavu, Kozhikode — Labour-Work Order

1. We refer 10 your quotation submitted for the captioned work and the discussions &
negotiutions we had with vou on 06.12.18. We are pleased to advise that vour offier has
been accepled by us o an estimated cost of Rs. 2.78,330- (Rupees Two Lakhs
Seventy-Eight Thousand Three Hundred and Thirty Only). The amount is exclusive of